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Applicant information

Y= R
H G BT
Name of samples Rechargeable Lithium-ion Polymer Battery
FE i 24 PR B T
Type/ Model
. PR-115957G 7,6V 5100mAh 38,76Wh
5 HA
Trade mark
[E1Z5

Commission by

TAT AL

TCL Hyperpower Batteries Inc
M TCL < REHIBAT R A ]

Commissioner address

No.3, Hechang Dong Six Rd., Huitai Industrial Zone, Huicheng District,
516006 Huizhou City , Guangdong Province, China

V7 b . , X . .

FATR AL A MM BRI A RF I B TV R 4B 3 55 516008
Manufacturer TCL Hyperpower Batteries Inc

il pe BN TCL 4xRE LA PR A ]

Manufacturer address

No.3, Hechang Dong Six Rd., Huitai Industrial Zone, Huicheng District,
516006 Huizhou City , Guangdong Province, China

1|38 7 Ml , , . . \

PG TR PR T I A FE I B TRV 45 3 5 516006
Factory TCL Hyperpower Batteries Inc

A BN TCL 4xREHL A PR A ]

Factory address

No.3, Hechang Dong Six Rd., Huitai Industrial Zone, Huicheng District,
516006 Huizhou City , Guangdong Province, China

L A M BRI TR B s TR 4 3 5 516008
Appearance Silver
FE AN B, W
Sample status Good
FERARES el
Package of goods Carton
FE i A0 2k ARAA
Quantity of sample
41pcs

ARILES

Sample identification
FEM AR IR 5

b1#~b16# ; c1#~c25#

Reference standard

S btk

MH/T1052-2013 (Tests for lithium batteries transported by air)
MH/T1052-2013 i 2 3a v epu it s j 3 )

Receiving date

EHEH

2015.07.28

Completing date
56 H

2015.08.10
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Test Conclusion

ML 18
No./5* | Name of test Testing standard Test result Conclusion Remarks

5| R H A4 AR I v M KINL; 1% L

1 Altitude simulation See Appendix 1 Il | Passed y
e AR AL b 1 i

2 Thermal test See Appendix 2 I, | Passed y
LR fik 2 i

3 Vibration See Appendix 3 . | Passed y
) Bk 3 i

4 Shock UN Manual of Tests and | See Appendix 4 i, | Passed y
Mt Criteria Mz 4 HH%

ST/SG/AC.10/11/Rev.5,

5 | External Short-circuit amend1, 38.3. See Appendix 5 I | Passed /

ey Wetr B (T el iz | MR 5 atk
B P S D80S TR 8 A b 7

Impact FME) ST/SG/AC. 10/11/ N/A
Fed Rev. b5, amendl, 38.3. / / A& H

6
Crush See Appendix 6 i, | Passed y
E/9AN bk 6 i

7 Overcharge See Appendix 7 Il | Passed y
AT b2 7 i

8 Forced discharge See Appendix 8 I | Passed y
i b2 8 i

Conclusion/45i8:
The Rechargeable Lithium-ion Polymer Batteries submit,

d‘i ower Batteries Inc had

passed the test items of UNITED NATIONS “Recommendatign the Tra X of Dangerous Goods,
Manual of Test and Criteria ST/SG/AC, 10/11/Rev.5 amend %3* :Z‘;?n
RN TCL 4z it A B A WA A1 85 1 i i A S IV (3 féﬁﬁﬁs\;ﬁ% ZpeX NS SN IR N SR V7

HETFIF) ST/SG/AC, 10/11/Rev.5 amendl, 38.3 [FEK, .{a,/
b
Seal//A . &Eﬁ%

Date of issue:/H#: Aug. 11, 2015

Approver:Liang Hongcheng Checker: Fu Ziwen Tester: Tang Zilong
e e Wl _Ju Jowen TR 7%\3 2. o
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Photos of samples and markings

*i HH &*TT/\J»“HA

Battery (PR-115957G 7,6V 5100mAh 38,76Wh)
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Rechargezble Lithium-ion Polymer Battery

Rechargeeble Lithium-on Polymer Batiery
 2ICP11/60/57

TCL Hyperpower Bateries nc. in CHINA
76V 5100mAh 38.76Wh
Red (+), Black () \
MADE IN CHINA Model PR 1156576 E
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Appendix 1
bR 1
Test Items Altitude simulation
M H e FE A
1,1 Test procedure
WAL B
Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least six hour
at ambient temperature (20+5C).
TR0 S R AE IR R B (20£5°C) ', REAAE/N T4 T 11, 6kPa B 1 R 2 /D 75/ .
1.2 Sample status
b1#~b4#, at first cycle in fully charged states.
bl#~Db4#, EH—MEH 584 70 F ) Ht
b5#~b8#, after 50 cycles ending in fully charged states.
b5#~b8#, {EH MG 784 78 H ) Lt
13 Result
’ MRS R
Before il iy After i 5 Mass loss
Sample No. o Residual
. Dpé o Mass Voltage Mass Voltage JCEE A R ocVv Test result
FE b g L T T 4% H FE T T 4% H ) T4 IR AL
(g) (V) () (V) )
b1# 156,602 8,23 156,602 8,23 0,000 156,602 (o)
b2# 158,502 8,21 158,502 8,21 0,000 158,502 (0]
b3# 157,299 8,22 157,299 8,22 0,000 157,299 (0]
ba# 156,130 8,21 156,130 8,21 0,000 156,130 (o)
b5# 157,038 8,23 157,037 8,23 0,001 157,038 (o)
b6# 156,263 8,21 156,262 8,21 0,001 156,263 (0]
b7# 156,790 8,21 156,789 8,21 0,001 156,790 (0]
b8# 155,794 8,22 155,793 8,22 0,001 155,794 (o)

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no
disassembly, no rupture, no fire.

W L- s V- HG D A R- GRS F - GEKG 0- tiltls. EHEL BRI ERCR. TR K.
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Appendix 2
bk 2
Test ltems | Thermal test
M3 H i B
1,1 Test procedure
NPT
Test cells and batteries are to be stored for at least six hours at a test temperature equal to
72+2°C, followed by storage for at least six hours at a test temperature equal to -40+2°C,
The maximum time interval between test temperature extremes in 30 minutes, This
procedure is to be repeated until 10 total cycles are complete, after which all test cells and
batteries are to be stored for 24 hours at ambient temperature (20+5C).
W FS LIRS R T2 2 2° CHISAT FIAFAD T 6 AN, K5, (EE-40E2°C 454 F
WAEAND>T 6 AS/INF, PN EE T () TB) R e K2 30min, HE#RAE Bk PR 3 10 Ik, AR5,
B AR I B A 20 £ 5°C IR FICE 24 A~/
1.2 Sample status
’ RS
b1#~b4#, at first cycle in fully charged states.
b I#~b4#LE L — MEM 58 4 78 HL I HL i
b5#~b8#, after 50 cycles ending in fully charged states.
b5#~b8#, {EZ 1L HAMEM 584 78 F I L i
13 Besult
NS
Before ik Aif After M3t 5 Mass loss
Sample No. . Residual
\ :Q . Mass Voltage Mass Voltage BB OCV Test result
B G Remper | TPEERES | g me | RS ®) I R o
() V) (g) V) (%)
b1# 156,602 8,23 156,566 8,12 0,023 98,66 (0]
b2# 158,502 8,21 158,467 8,13 0,022 99,03 (0]
b3# 157,299 8,22 157,265 8,14 0,022 99,03 (0]
b4# 156,130 8,21 156,097 8,14 0,021 99,15 (0]
b5# 157,037 8,23 157,001 8,14 0,023 98,91 (0]
b6# 156,262 8,21 156,227 8,12 0,022 98,90 (0]
b7# 156,789 8,21 156,757 8,13 0,020 99,03 (0]
b8# 155,793 8,22 155,758 8,12 0,022 98,78 (0]

Note: L-Leakage, V-Venting, D -Disassembly,

R -Rupture, F-Fire, O-No leakage, no venting, no

disassembly, no rupture, no fire.

& L- s V- HG D iRAs R- BERS F - ks 0- o, JoHRRL oR. ERR. JoiE K
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Appendix 3
fis& 3
Test ltems | Vibration
M3 H Iz
1,1 Test procedure
WINPT
Cells and batteries are firmly secured to the platform of the vibration machine without
distorting the cells in such a manner as to faithfully transmit the vibration, The vibration shall
be a sinusoidal wave form with a logarithmic sweep between 7 Hz and 200 Hz and back to 7
Hz traversed in 15 minutes, This cycle shall be repeated 12 times for a total of 3 hours for
each of three mutually perpendicular mounting position of the cell.
H H ORI R A [ M 22 A AR IR B I G T E, ARSI IR RSN . JRa) LLIESZBOE X, L THz 3
IN%e 2000z, AR J5 FHECD A3 THz 5 — MRS, — DMEIRREE 15 7B poa B &4l
AL A AN FAHTE B0 T m) EARFE 12 K, 3 AN
12 Sample status
’ MRS
b1#~b4#, at first cycle in fully charged states.
bl#~bd#, {EH —MEITE 478 A
b5#~b8#, after 50 cycles ending in fully charged states.
b5#~b8#, {EEH 1L MEIA 784 78 HL Y L
13 Result
’ WG R
Before i Hif After P 5 Mass loss Residual
Sample No. Mass Voltage Mass Voltage TR ocv Test result
S 1 gpa . o \ 8 — S I : Wt &
FE i g FE T TT i L FF i R T i HL @) T\'J/%OEEH: A 465 5
(8) W) (8) W) )
b1# 156,566 8,12 156,562 8,12 0,003 100,00 (0]
b2# 158,467 8,13 158,463 8,13 0,003 100,00 (0]
b3# 157,265 8,14 157,261 8,14 0,003 100,00 (0]
ba# 156,097 8,14 156,092 8,14 0,003 100,00 (0]
b5# 157,001 8,14 156,998 8,14 0,002 100,00 (0]
b6# 156,227 8,12 156,227 8,12 0,000 100,00 (0]
b7# 156,757 8,13 156,754 8,13 0,002 100,00 (0]
b8# 155,758 8,12 155,754 8,12 0,003 100,00 (0]

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no
disassembly, no rupture, no fire.

W L- s V- HG D @A R- GRS F - GEKG 0- tiltls. EHEL BRI BN, TR K.
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Appendix 4
fi& 4
Test Items | Shock
T H M
1,1 Test procedure
RSB
Test cells and batteries shall be secured to the testing machine by means of a rigid mount
which will support all mounting surfaces of each battery, Each cell or battery shall be
subjected to a half-sine shock of peak acceleration of 150gn and pulse duration of 6
milliseconds, Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually perpendicular mounting
positions of the cell or battery for a total of 18 shocks.
AR (10 46 28 ] 5 A1 A F A AR 0 P 4 B O AT 22 18T o 0] A LS el LV LI ) 150gn
(02 IE 5L I I B ey, D ohRat 6 2. e = AN FAH A 1.l 1) 40 Sl o) G IE 8RR % Rl 4 =,
e A rLOS B R RS B 18 WK
12 Sample status
b1#~b4#, at first cycle in fully charged states.
b I#~bA#LE L — DMIAEIA 58 42 78 WL HLiE
b5#~b8#, after 50 cycles ending in fully charged states.
b5#~b8#, {EL 1L+ MEM 584 78 LI L it
13 Besult
WRLER
Before {)ﬂ\ﬂﬁtﬁﬁ After {)ﬂﬂﬁﬁ)ﬁ Mass loss Residual Test
Sample No. Voltage Voltage A ocv ©s
. Mass g Mass 9 Jo 4 2k result
FE i penme | PERE | pen me | JTEHE ) ﬁﬂfﬂiEEE o
(8) ) (g) ) )
b1# 156,562 8,12 156,562 8,12 0,000 100,00 (o]
b2# 158,463 8,13 158,463 8,13 0,000 100,00 (o]
b3# 157,261 8,14 157,261 8,14 0,000 100,00 o
b4# 156,092 8,14 156,092 8,14 0,000 100,00 o
b5# 156,998 8,14 156,998 8,14 0,000 100,00 (o]
b6# 156,227 8,12 156,227 8,12 0,000 100,00 (o]
b7# 156,754 8,13 156,754 8,13 0,000 100,00 o
b8# 155,754 8,12 155,754 8,12 0,000 100,00 o

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly,
no rupture, no fire.

W L- s V- HG D @A R- GRS F - GEKG 0- tiltls. B BRI ERCR. TR K.
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Appendix 5
fis& 5

Test Items External short circuit
AT H A JL B
1,1 Test procedure
WS BR
The cell or battery to be tested shall be temperature stabilized so that its external case
temperature reaches 55+2°C and then the cell or battery shall be subjected to a short circuit
condition with a total external resistance of less than 0,1ohm at 55+2°C, This short circuit
condition is continued for at least one hour after the cell or battery external case
temperature has returned to 55+2°C, the cell or battery must be observed for a further six
hour for the test to be concluded.
PRAFRIG A BEIR BEAS E AL 5512°C, LU A sl it i i A RIR B IA 31 55 £2°C, AR5, frib
WP, B HIE AR NT 0, 1 BRI St i, A B sl rVB IR AR S S 31 55+2°C 2
JE PRSI BL B, ) HLE e b 20— SR 6 AN A RE T 4 iR .
12 Sample status
’ MRS
b1#~b4#, at first cycle in fully charged states.
b I#~bA#E L — PMIAEIA 58 42 78 HLIK HLi
b5#~b8#, after 50 cycles ending in fully charged states.
b5#~b8#, {EZ T T MiEH ¢ 4 78 HL I HL It .
13 Besult
WKL R
Sample No. Max.jr;);te%rn%%in;seﬁr_ature Test result Remark
BEfh i S " (o) e W i
b1# 55,5 (0] /
b2# 55,6 (0] /
b3# 55,0 (0] /
b4# 55,2 (0] /
b5# 56,0 (0] /
b6# 55,7 (0] /
b7# 55,4 (0] /
b8# 55,3 (0] /

Note: D -Disassembly, R -Rupture, F-Fire, O- no disassembly, no rupture, no fire.

W: D fitAs R- R F - Rk Ok, ERER. ol K.
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Appendix 6
bk 6
Test Items Crush
AT H Bk
1,1 Test procedure
WP B
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1,5cm/s at the first point of contact. The crushing is
to be continued until the first of the three options below is reached.
(a) The applied force reaches 13kN%0,78kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100mV or more, or
the cell is deformed by at least 50% of its original thickness, the pressure shall be released.
FL LS B 2 R O AE PSSP TR s o BESAE S — MMM LY 1, Bem/s IR A8 18 1F
17, HBI NI =N B2 A1k
(a) AEHIJJik3] 13kN£0, 78kN;
(b)  H it i SR B A3 /DA ) 100mV
(c) Wit J& B M ) LU AR T 48 7 50%.
—HIXBIHKE Ty, R 100mV 5803 R A TE I 50%, ) R AZARER .
12 Sample status
’ MRS
C1#~C5#, at first cycle at 50% of the design rated capacity;
Cl#~Co#, 1EZ —MMEI 0% HUE A1 ;
13 Result
’ WAL R
Sample No. Max. !Efernal;:rjapet:ature Test result Remark
P iR B LR g
C1# 23,0 (o] /
C2# 23,1 (o] /
C3# 23,2 (o] /
Ca# 23,5 (o] /
C5# 23,6 (o] /

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.

W D- iR F - ik 0Tk, il K
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Appendix 7
bk 7

Test Items
T H

Overcharge

TR

1,1

Test procedure

WAL T

When the manufacturer's recommended
charge voltage is not more than 18V, the
minimum voltage of the test shall be the
lesser of two times the maximum charge
voltage of the or 22V

R A 0 8 L H S AV 18V, A
R B3 /N 78 W R S N i 2 I A I ) X HE AR B K
78RR R B AL 22V

The manufacturer’s recommended
maximum charge voltage is 8,76V. The
manufacturer's recommended maximum
continuous charge current is 4,0A.The
voltage of the test is 17,52V. And the
Current is 8,0A.

| ORI R SRR 8. T6V, | KR
KFEHL RN 4, OAL I 1) HA JE

17,52V, LN 8, 0A.

When the manufacturer's recommended
charge voltage is more than 18V, the minimum
voltage of the test shall be 1,2 times maximum
charge voltage

WU SAMERE () e B B 18V, AR
S N NAE Y

1, 2 51 A i K s R L s

1,2

Sample status

A IRTS

b9#~b12#, at first cycle in fully charged states.
b9#~b12#, L MEH 58478 I HLE .

b13#~b16#, after 50 cycles ending in fully charged states.

b13#~b16#, L5 T+ MEM5E 4 78 i it o

1,3

Result

RS

Sample No.

FEdh S

Voltage Before test (V)
W A T % H A (V)

Test result Remark
VRS S e

bo#

8,21

o) /

b10#

8,22

/

b11#

8,22

b12#

8,23

b13#

8,22

b14#

8,21

b15#

8,21

b16#

8,23

ojlojoj0|jO0|0O|O

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.

E: D- iR F - ks 0-EfR. JoiE K
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Appendix 8
fi& 8
Test Items Forced discharge
LT H SRAFIOR
1,1 Test procedure
e
Each cell shall be forced discharged at ambient temperature by connecting it in series with a
12V D. C, power supply at an initial current equal to the maximum discharge current
specified the manufacturer The specified discharge current is to be obtained by connecting
a resistive load of the appropriate size and rating in series with the test cell, Each cell shall
be forced discharged for a time interval (in hours) equal to its rated capacity divided by the
initial test current(in ampere).
76 20 £ 5°CHIFREEIR L, B 5N HUSHEFEAE 12V ¥ B U 5 A2 P R R FRDE 24 /)N H B 47 A ]
H AT o ABOR, I E R SR AR FS AR R O )R E AR B R R, TR
IS T Ay 0 5 B AR L VAL
12 Sample status
’ R
C6#~C15#, at first cycle in fully discharged states;
Co#~CI15#, 4 MEM 8 2L LS
C16#~C25#, after 50 cycles ending in fully discharged states;
Cle#~C25%, LEH T MEI S AL I L
13 Result
’ WAGR
Voltage Before test Voltage Before test
Sample No. R Testresult | Sample No. RGO Test result
. AT T i L s o . AT T i L s .
Fedh 45 a WS | e e A 25
Cé# 3,250 o C16# 3,248 (0]
C7# 3,251 o C17# 3,250 (0]
Cs# 3,264 (0] C18# 3,269 (0]
Co# 3,265 (0] C19# 3,313 (0]
C10# 3,314 o C20# 3,317 (0]
C11# 3,311 o C21# 3,259 (0]
C12# 3,310 (0] C22# 3,269 (0]
C13# 3,258 (0] C23# 3,264 (0]
C14# 3,255 o C24# 3,263 o
C15# 3,256 (0] C25# 3,305 (0]

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.

E: D- il F - ks 0-EfR. JoiE K
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A =W AT
Important

1. A& LRI AL AT ST RL
The test report is invalid without the official stamp and Paging seal of Guangzhou MCM
Certification and Testing Co., Ltd.
2. REARWK = M RIE, AT 2 HIAHR S
Nobody is allowed to photocopy or partly photocopy this test report without written permission
of Guangzhou MCM Certification and Testing Co., Ltd.
3. AR TCHEMEN L H A% N R IN N25 44 T
The test report is invalid without the signatures of Approver, Checker and Tester.
4, FARE IR
The test report is invalid if altered.
5. MR AT A S N TR 2 A TR Y T R A SR
Objections to the test report must be submitted to Guangzhou MCM Certification and Testing
Co., Ltd. Within 15 days.
6. AR LLE S5 AU N
Throughout this report a comma is used as the decimal separator.
7 AR AU KA A1 57 6

The test report is valid for the tested samples only.

RLPUEAAL: ) PFRARAG PBARAT P2 7]

Laboratory: Guangzhou MCM Certification and Testing Co., Ltd

e kb BB NEERRX R B 13 5 —

Address: 1 F No.13, Zhong San Section, ShiGuang Road, Panyu District, Guangzhou City,
Guangdong Province, China.

:f 1h: 0086-20-34777662
0086-20-34777663 Email: mark.miao@mcmtek.com

f&  H.: 0086-20-34777665-609 Web: Http://www.mcmtek.com
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